Service Parts Manual .




index

1-1 Body, FrameAssembly CZELF. ZEBTEALD oot et et 4
1=2.Strut: Roof Handle: (5l JEALAE. THBEREFD sl s amsemasssmmpesmsnrm 6
1-3 Mudguard, side guard plate CPYIB#Hz. M3 ... AR R —— 9
T T R T T ™ e
1-5 Front Cover CRIEY &t st it smes sk dmmsnoasds s ms s doma st g tss iscmmmseas s s oen e assrame et sms b s 12
1-6 Dashboard, Control handle ({3 & FIREFL) oo S S 13
1-7  Roof CTANY o s rmmss s s mm e e s e e e S A s S St e e e 16
1-8 Seat and Bracket (FEFETZL IAL) oot e 17
1-9 Seat Base and its accessory (FERIIEIL BT ) oot 20
To10  REAT PaAIS (5 T B oottt ettt ettt et 22
1-11  Side Rear View Mirror  (IETELD oottt e 23
2:1-MotorAssembly: CEMET BEHLEBIEE mmmnn bt s s s s o) 25
2-2 Power train System (B8) R4 oo ST T 29
3-1 Clutch and Control (B A #E R EIRALY ettt s e e ee et srmnes arsenner danans 30
3-ZClutch Tight Wite (RIS EEMIED) ot s b L e S0 e o o st b s m et 32
3-3'Gedr Shifting Control (TEEIBMPIIEMIETE ) el i i s i e s T sh e cnrnssemed s 33
3-4:GEat Bos CIEEHMERIIIN) womnnne s s e L e s s 35
3-5 Transmission House (TEIEZETEARY oo e .38
3-6 Transmission Control CEEIRM) i b A L R i b 40
3-7 Propeller Shaft Assembly (&0 ... T 5 I — U U | — 42
4-1 Pitman arm, Drag link, Tie rod CEEFIEER . BLALFF . BERAT) o 43
4-2 Steering ShaﬁAssemny €L N S—| 45
4-3 Steering Gear Assembly CFZ I ZRA ) oo 47
4-4 Steering Wheel Assembly (o g i A ) o e 49
5-1 Accelerate, Clutch, Brake Pedal &Bracket (M. @4rad. SNBSS TREAL) i 50
5-2 Reservoir Assembly and Brake Pipe CRIZLEIRABIEIEEE) oo 51
553 FronkDrom Brake Assembly CarteilaiilaIae ) cumatmen bummmmamm e s s e s e e 53
54 Reat Brake ASsembly CEHIEITNEID wremmmnsd cupabnsnnsammsismss s 55
558 Paiking Brake Handls CIEEHlaEINT ovnnri e s st i s e e e e e B 57




B-1Font SUSTETSION CPIMEIEARY corvvovsmvsonin v e 1E a5 k54640 e ma YA S R R 58S st 58

6-2 Front Suspension Frame (RTEZZEIIHAD o 60
B Rear Suspension R i) s s s v g 0 e s o v SRS 63
7-1 Half Shaft. Rear Axle House . HFFE) o TR RNSUUURPRRS | IS 65
T Diferantial ASSEMBIY CEMEER) sl s U RO 67
BVReat@IVIE TIERED 1 romnsmmmeninetics s B s B TS B SR SOV i 69

Steel Wheel&Tyre (IR BEEIRD ook et e 69

Aluminum Wheel & Tyre CBBEEH) ... S T U e 70
9-1 Front Turn Signal, Headlight, Front Fog light (RFFEAIET . RET. FITD o 71
9-2  Taillight CFZEET) P R R S S R AR A A e stk T 72
93 HEtRess CHIEERY s L |§ WO T bl 74
9-4 Battery and Battery Cable (12x8V BLILAIEDEL) ..o ... 76

12x6V Battery set-up{12xBV HLHEADE ). ..o 76

16x%6V battery set-up (16x8Y ELJUALEL) ....ocooiuiiriiiieeie it 78
9-5 Windshield Wiper Assembly (FIHIEAD oo OO P 80
9.6 Meter, Start key (ZHLAUTR . FEEITFIED oo e bbb 81

9-7 Radio, Combination Switch, Loud speaker, Backup Buzzer (t#l. #&TF4. Wl FEgEGd) .83

9-8 Electronic Controller Assembly CEEIEREAED oo 85
1209 Controller {1209 BEEE) oottt 85
1205 Controller (1205 HIEY oo P — 87
1244 CONTOIET (1244 FEAE) 1ottt 89

010 CRAMGET CTREHLY covvsnmmmsnisisminn svetis svmssin b inont alionsusssnssssmsntensrnsressaeansessanennsnas o b s i st .91

DD D CONVOHET TDOAERIIED ooy s us s sisss s e s s v s P s SR 93




1-1 Body, Frame Assembly (5., 484 5%)




1-1 Body, Frame Assembly (5%, ZEZEHR)

Item No Part No Description G HR Qty Remark
1 5302110-014 | Front body Al B 147 T2 A% 1
2 5303010-005 | Front windscreen il R E 1
3 5702100-018 | Roof TN A pR 1 FRP
4 6158-5102011 | Front seat base T % 1 Plastic
5 5102041-001 | Second seat base B R R I 1 Plastic
6 5102042-001 | Third seat base B = A I 1 Plastic
7 5103110-014 | Rear seat base JBIEHE . il Plastic
automatic drive
8 7101200-016 | front seat cushion B HEAL B 1 (same as 4th,
| 5th row)
8a 7101200-017 | driver seat cushion AL G AR 1 manual drive
ab 7110100-014 | copilot seat cushion ] 2 5 A 4 1 1 row
9 5101000-017 | Frame assembly CERE YV 1
10 5106000-024 | Bamboo floor unit Hl 2 50 1
7149100-020 | Rear row back seat Ja HESE T 1 After July.2015
W opriopers | o Ak FHRTE (4,5 H) 2 Fefore
seat(4,5 row) July.2015
EG6088K
5 et 0l:0as Rear row seat bracket S £ S B T : EG6118KB
o with arm rest 5 EG6118KA
EGB158K
13 | 7109100-01g | TOM rOWSeAtDIACKEL | oy oo ek 1
with arm rest
1st‘2nd!3rd
14 7101100-016 | back secat cushion | S a
{ row
15 7155100-022 e rm-v PEdl RS R R T 2
bracket with arm rest
16 7149200-022 | Seat cushion A AN 4 2th,3th row




1-2 Strut, Roof Handle (ff. JEIAE THMIHF)







9l [ TE ol laysem je|4 90100 Gl
0Ex9N 7% O- pexgw malos Buidde)-yes
Ak I35 T Bl ST _'ﬁ{gr;i,,J, peay Ael} 8n00iB $s01D) DEIbl4cn r
) 8 LTI alpuBY J00d | $10-01080.G £l
Zl D9xBIN FHEFF Hf L 098I ¥og peay pexay 098080610 zl
L el eseq jees Jeay #L0-0LLEOLS LL
WNUILLNpy L HRY T T I awel) Jooy 8L0-0LLLOLG ot
wnuingy z T 2L niys Jeay ¥10-02210.5 6
o] SIN H1 Ef i ~F 2k 8IALINU peay Je|4 802.ED 2
¥ OExBIN H i B AL 0EX8IN Jog peay pexay 0£8080G1D L
o] TEI NG L Inu peay pexay 2080%£D 9
0z QIAl [ W 3 b 8N 18yseb Buudg 80€0¥D G
9z SN EFEY SN Jeysem fig 80200 t
0ExQIN T > B N7 0EX8IN }0q pesy pexaH §¥01890510 £
wnuwnpy Z W Rl T2 B [T pJBOQ JaUU] IN1S Juoly [ AR AR Z
wnuwnpy 2 Mg T i pJeO0q N0 JnJ3s Juold #LO-LLZLOLG L
z %1 T .
S B) WOEE MG | epnpunAqussse 1S Juol 4
yleway Ao A B2 2 1 uonduossaq ON Ued | ON way
(ETEMEY “HICE “[H) s|pueH jooy ‘nig z-1




i) oje|d pienb spis ‘pienBpnp ¢-|

CHycfFlif 2920




J

]

01

o 80°G1 %O 80°G1XaN p— .
LU B W LI | 19n puig peay puno jey ydg
Jeqany | WA PienBpnw B | 0v-#10-2005006 7

Jaqgny

WA T PienBpnw 4o | 0v-+10-1005005 9

B 7 12W 10014 | 100-01090Lg
CED MpE i) 1ead ‘sed prenb apis | g1p-¢10z00g ’
Celo) Wi alppiw'sled piend apig 810-2102055 e

CIE) Wy uoy "siejd pienb apig ¥L0-LL0Z0SS

NN N = oy ey

GZxPIN [4 SZxXPIN Malos Buiddey-jjos |
’ €pusdag B B it ; - y 52b0£L2D e |
& 5 ] Y R ey @n0016 ssoi1n
m ST TR B3I UBq SS8Id | 9L0-£1060LS |
.|

z
wnuiwnpy 4 thE TR R SIPPILL 'eq 85314 | §10-ZL06018 | |
wnuwingy z m oy teq ssaid | v10-11060.0

L TR G e d Alquissse sweiy | ,10-0001015 L

(M) ~2g3n5F) oerd paenb SpIs ‘paenbpnpy ¢-|




1-4 Windscreen (¥R FEE)

1-4 Windscreen (

4R

Item No Part No Description | b EmR Qty Remark
1 5202000-001 | Front body(plastic) T L7 T S, () 1
2 5303000-014 | Windscreen frame RS2 B e 1
3 5303010-005 Front windscreen JE AR 1
4 5303020-005 Left windscreen A E 1
5 5303030-005 Right windscreen F R 1




1-5 Front Cover (BT

|
1-5 Front Cover (FIH)

X

A\

ltem No Part No Description = Qty Remark
1 | 5303000-014 Windscreen frame A R B 1
2 5302110-014 Front body(plastic) 10T ] A ) 1
3 5101000-017 | Frame assembly | A 1
4 Q150B0855 i Hexad bolt M8x55 AV $¢Er"f”i‘ M8x55 5
5 | Q40108 Flat washer M8 T-1h18 M8 10




| s Q40308

Spring gasket M8

FRITHE M8

Q32008 Hexad flange Nut M8 ANH R LT M8
Cross groove tray head | .
R WHR4ET-C HY
8 ‘ Q2710630 self-tapping screw SR 2

M6x30

M6x30

1-6 Dashboard, Control handle ({%i%éq&ﬁ%ﬁ?*l)




20

14




1-6 Dashboard, Control handle (13 & K #E/E4T)

lever dustproof cover

ltem No Part No Description tHC A TR Qty Remark
1 5305110-004 Upper dashboard RS Sk 1
2 5305211-004 Lower dashboard, LH R G A B 1
3 5305221-004 Lower dashboard, RH TR EHBIE 1
4 6113-3004000 Meter & 1 ]
5 5205213-001 Access 2 i 2 1 Plastic
Cross groove half round head | |- %2 #8 K ) [ 3k & 2
8 Q2730430 5 , Bl 7
self-tapping screw M4x30 BRET M4x30
7 5205012-001 Left headlight access KIThifz 1 1 FRP
3 5205122-001 Accelerator access I E 1S 1 FRP
e} 5205012-001 Right headlight access KT &% 2 1 FRP
it A Cross gr.oove half round head | |- ef R F sk B K .
self-tapping screw M4x16 12E] M4x16
11 5305141-004 Combination switch cover g i s 1
12 5305140-004 Steering wheel cover TrmHlsT 4R oh4 1
13 5205212-001 Access 1 fefg % 1 1 Plastic
14 3032010-002 Hazard warning light switch TE IR A R 1
15 3032010-013 Fog light switch BATH K 1
16 5205214-001 Access 3 ftgm 3 1 Plastic
Dustproof cover for gear ) .
17 2103022-002 ) _p ¢ iy 3 1
shifting lever
18 Q150B0830 Hexad head bolt M6x30 JSHELER . MBx30 6
19 6152-5102051 | Waterproof cover for motor HLLIS K B 1 FRP
20 6082-5102012 Front shock absorber access | BliEiFZ ¥4 2 FRP
Cross groove half round head | -7 B 7 24 [ 3k B T
21 Q2730416 ) - 4
self-tapping screw Mdx16 BRET M4x16
22 6082-5102013 Parking brake handle access | TR THiHE L 1 FRP
23 5103051-014 Motor access B % 75 1 Plastic
Cross groove half round head | |- & A 2% 7] 3k [ %
24 Q2730416 . L 16
self-tapping screw M4x16 BRET  M4x16
Press plate for gear shiftin — _—
25 2103021-002 . ¢ 4 FIHST-HA BT R SR 1 FRP




1-7 Roof (TH#

1-7 Roof (TH#E)

| ltem No i Part No Description Y2 TR Remark
1 © 5303000-014 | Windscreen frame A2 VR B 8 1
2 5303010-005 | Front windscreen R 1
3 5303020-005 Left windscreen TEAM R, B 1
4 5701110-018 Roof frame TN 25 8k 1 Aluminum
5 5702130-018 | Rubber trim TRUHIE 1 Rubber
&} 5702100-018 Roof intilipEynY 1 FRP
_ N ok R A
7 Q15080845 Hexad head bolt M8x55 4
M8x55
8 Q40308 Spring gasket M8 TR M8 4
9 Q40108 Flat washer M8 T8 M8 4
10 Q37208 Flat head nut M8 - SR M8 4
11 5701121-014 Rubber trim TOUAINGL 2 A 1 e 2 1 Rubber




Roaf connecting bolt
dccess

‘ 12 5303311-014

L

1-8 Seat and Bracket (EEHFMSZEHL)




18




1-8 Seat and Bracket (JE# K Fu)

Item No Part No Description 3225 Qty Remark
; 7149000-014 | Passenger's seat 1 e FAE 1 2
7149000-016 | Passenger's seat 2 e bRy S ke 2 2
g 7155100-014 Passenger armrest 1 e AR BRFE 1 2
7155100-015 Passenger armrest 2 TF T 2 1
Hexad flange self-tapin JN L 2 AR ET
3 Q2700625 : P 0l e 8
screw M6x25 M6x25
5102041-001 Second seat base Sl R T M 1
5102042-001 Third seat base 55 = HE e R 1
4 ) S8 = bR R S
5102043-001 Third seat base extend part o 1
6158-5102011 | Front seat base Al IO 1
& 7107211-002 Ball head Bk ik 10
7107212-002 Ball socket BE 44 10
Split flat round head klind rivet | FF 17 fit [ 3k 4l 5 400 47
7 Q4400412 B i e 40
M4x12.08 M4x12.08
8 6082-6501310 | Seat hinge PR BT B 10
" . Cross gr.cmve deep head T Sk B e s
self-tapping screw MEx30 £] M6x=30
Cross groove deep head AT Sk B HAE AR
- . ro g. ve deep he |-l sk B HEUE IR a5
self-tapping screw M6x30 5T M6=30
1 7101000-014 | Driver's seat B O 1
12 7109100-014 Driver's armrest B 5 R R T 1
Cr t ed CER AR G BB AT
13 Q2710630 s diooueieayibe i s i 12
self-tapping screw MBx30 -C £ M6=30
& e T e B B2 g
o — ross grf)ove deep head | f‘fr Uk B BiZ £ -
| seli-tapping screw M6x35 -C & M6=35




1-9 Seat Base and its accessory (FEFHE A M)

20




1-9 Seat Base and its accessory (BB MHE)

ltem No Part No Description fugH | oty | Remark
1 6158-5102011 Front seat base | AR 1
2 5103051-014 Moter access RS 1
Cross groove deep hezd ; 3
3 Q2710425 self. tag in screwp |k a 18
PR SRET-C 7 M4x25
Max25
4 5102041-001 Second seat base S5 L R I 1
S t o
. RS econd seat base 5T F e O R 1
extend part J& HEAR
Cross groove deep head i gk
g’ . Tk B %
6 Q2710425 self-tapping screw
BR4T-C 7Y Mdx25
M4x25
5102042-001 Third seat base 55 = B
5103110-014 Rear seat base GRS 1
Cross groove deep head N
- g |
9 self-tapping screw 4

1 Q2710425

M4x25

URET-C B M4 x25




1-10 Rear Parts (%£5 )5 )

1-10 Rear Parts (4 & f5#)

Item Ne Part No Description
1 7202010-016 Rear handle

2 5103110-014 Rear base

5506010-001
Q1840630

Rear bumper (plastic)
Rear bumper (FRP)

Ja ARE AT (M g
JERBEAT (HER44R)

N R
| M6x30

Q15080640

Hexad flange bolt M6x30

Q40108 Hexad head bolt M&x40

(]
]




| MBx40 [
| 6 Q40306 Flat washer M6 T44J M6 |16
Q340B06 Spring gasket M6 FRTTH ) M6 | 8
7202010-016 | Hexad head nut M8 THAfREMe | 8

1-11 Side Rear View Mirror

QU




1-11 Side Rear View Mirror ({llJ5#.4%)
Item No Part No Description L= Qty Remark
1 9002200-005 Side rear view mirror RH | /& 4ME4048 =0l 1
FAS S R-ER -
2 Q15080845 | Hexad head bolt Maxss |~ = > % & 3
M8x45
3 40108 Flat washer M8 T E M8 3
4 | Rubber cap TR e 3
5 9002100-005 | Side rear view mirror LH | /2 4FE4040 8% 1
Install bracket for | =R AT
& SO :?s rac_ e o'r eft EANEMERET 3 o
side rear view mirror EE
Cross groove half round o _
| SR A L [ S
7 Q2730425 head self-tapping screw IL;’; TJr\:u ij; JS LH .
M4x25 B
Cross groove deep head T )
o d AT B BOR
8 Q2740425 self-tapping screw 2
£7-C Y M4x25
M4x25
Side rear view mirror .
9 9001012-001 e A BB R 1 FRP
shell, LH
10 9001015-001 Universal halder ShIE BT 1T Left&Right
11 9001013-001 Len KA EIAR BT Left&Right

24




2-1 Motor Assembly (E 25| HILEE)

25




2-1 Motor Assembly (BLJRZA=5] LA R

72VISKW Series Motor

ltem No Part No Description s A T Qty Remark

1 10E8.926.012 | Inner cross head screw A7 1A Sk ez 6
2 GB93-87-5 Washer £l 6
3 2103-M01 IMotor cover LI 1
4 2103-M02 Armature B 1
] 2103-M03 Pole core T ATkt 4
6 2103-M04 Field coil kit Jil i 25 1] 4
i 462-1000810 Bolt L2y 2

s 4621000813 | Bolt B 4
9 XQ-5B/020 Carbon brush A 1 B
10 XQ-5B/030 Brush spring F: 3% 4
11 462-1000810 Bolt YR 2
12 10E8.160.016 Snap ring FH 1
13 GB5782-M8x40 | Bolt e 8

14 2103-M07 Motor case BHLFEE 1
15 XQ-5B Motor Assembly ey HL Bk 1 j




16 Fan l R 1
17 Carbon brush access e 1
18 Motor lag WAL 1P 1
19 XQ-5B/040 Brush shelf 42 1
48VI5KW Series Motor
| ltem No Part No Description LERUE Qty Remark

1 Inner cross head screw 7S IR SR 6
2 Washer [ 6
3 Motor cover 3 4L i 1
4 Armature HHX 1
5 Pole core TR 2k 4
6 Field coil kit TihlEE 2k 1 4
7 Bolt LS 2
8 Bolt IR 4
: 9 XQ-5H/020 Carbon brush T 1
10 XQ-5H/030 Brush spring % 4
11 Bolt IR 2
12 Snap ring FER 1
13 Bolt A 8
14 Motor case Bl 1
15 XQ-5H Motor Assembly L 1
16 Fan R 1
17 Carbon brush access T A 1% 1

27




| ; Motor lag | olpipE ’ 1 |

18
|19 | XQ-BH040 | Brush shel | iz I

48VI5KW Szpex Motor

ltem No Part No Description R Qty Remark
1 Inner cross head screw P 7 Sk 6
2 Washer o 6
a Motor cover e 4L 3 iR 1
4 Armature ERIY 1
5 Pole core AR ks 4
6 Field coil kit [l £ [ 4
7 Bolt LS g 2
8 Bolt URAs 4
9 XQ-58/020 Carbon brush Tl 1
10 XQ-5B/030 Brush spring JES 4
11 Bolt WA 2
12 Snap ring =EH 1
12 Bolt Rt 8
14 IMotor case e LR 1
15 1003000-003 Motor Assembly Ha L 1
16 Fan R 1
17 Carbon brush access TR B 1

28




o

18 l ‘ Motor lag ‘

IR | 1 |

1

-

%&:

il

19 |  XQ-5B/040 | Brush shelf

2-2 Power train System (IR3)%R %)

2-2 Power train System (IRXZ)HR%E)

Item No Part No | Description = Qty Remark

1 2101000-005 Gear-box A 1

2 1901200-005 Clutch cover AE e 1

3 1901300-005 Clutch driven disk EA A 1

4 1801100-002 Flywheel &5 il 462

5 1002020-002 Spline R 1

8 Q43140 Spring ring for bearing il FH Rt P 1

7 Q43000 Spring ring for spline FLA PR 1

8 6308-27 bearing L 1

9 1002010-002 Flange HEHETEE 1

10 XQ-58 Direct current motor HipiE G| dupl 1 5KW
Q15081245 Hexad head bolt M12x45 AN - 6




| | | M12x45
12 Q40112 | Flat washer M12 T W12 12
13 Q40312 Spring gasket M12 FRETHLE 12

14 Q326M12 Hexad Nut M8 g MI2 6

3.1 Clutch and Control (B &% & HEH)

10

30




3.1 Clutch and Control (B& 8% K HFEHND

ltem No Part No Description | WP E TR Qty Remark T
1 1901200-005 Clutch cover WA 1
2 462-1005201 Locating screw EAIRET 2
3 462-1000238 Screw BEET 4
4 GBB859-878 Spring washer R 6
5 1901300-005 Cutch driven disk AT 1
) spou Included in
5} 462-1601025 Release bearing A B iR 1
gear box
Clutch release sha't| . t 5 Included in
7 462-16018086 A S B LR 1
assembly gear box
R : Included in
8 (GB6172-M8 Clutch cap nut B AR IR L 1
gear box
Clutch release shat| ; Included in
9 462-1601022 ) EERER P LS 1
spring gear box
; R R Included in
10 462-1601021-A | Clutch release bearing ot e E RS 1
gear box
4 ; Included in
1 462-1700012-A | Clutch arm Rkt 1
gear box
| ded i
12 GB5787-M8x38 | Screw 24T 1 neldsRe i
gear box

31




[43

| [sEOF S | dwep anim ubly yanid 6002094-02}2 g
L Wb T HMB N dWER | on0z0s1-0z1z ;
wE e ZON anm by yanio i
z WL | EMEESE e £002091-0212 g
s LON amm bR yanin
L fodr e EMR SR nu Ul aam ubn uaniD 9002091-02.2 G
L it e 3k S MY R - B uid sul a1m Bl YD 60020910212 ¥
L R aq&;—*émﬁa% Buuds aum ubn Yoo $002091-02 12 £
g GEE RS 2 | Buu Uy eamubn yoniod | QUZ-AHOYL-9-1'2689 Z
oL I WY MR S5 i G00-0L¥1061L L
apnjou| - a1im By LRI
Jeway Ao W F i uonduosaq ON 1ed oN way|
(EMSE S5 ) ST IYSIL YA T°¢

C o
\/"g




]» \ | bolt

Clutch tight wire No.3 | ., .o, m 0o
| 9 ‘ 2120-1602010 g B 3 B
| | | clamp

3.3 Gear Shifting Control (AR EY R E)




3-3 Gear Shifting Control (ZIEMBHRFRIPIEE)

Item No Part No Description S EEiN Qty Remark
SR Gear shifting Control %ﬁmgﬁwmm 1
system(include 1-2§) (B & 1-35)
1 2120-1-1703310FA | Handle | Fh 1
2 2103022-002 Boot By 52 1
3 2120-1-1703101DA | Bracket assembly B HE £ {2 1
4 2120-1-1703110DA | Shifting lever assembly BT ALE 1
5 QI2A-CJ-476 Washer, plain T 2
6 QI2ZA-CJ-425 Washer R 2
7 2120-1-1703130CA | Arm assembly, rocket B A 1
8 2120-1-1703103DA | Bush #HE 1
9 2120-1-1703101CA | Bush i 2
10 QI2A-CJ-435 Spring, return B 32 1
11 Q40112 Washer, plain Nl 1
12 Q43690 Retainer FF 1
13 2120-1-1703108CA | Fitting sk 1
14 2120-1-1703105CA | Bush, shaft inE 1
5 Q40108 Washer, plain T 2
16 Q/2AM26-8 Spring washer, saddle B O A 1
17 Q5002020 Split pin FF 4 1
18 Q/2A-CJ-29-M5=12 Blot, washer assembled AV ESE Y e 4
19 2120-1-1703106CA | Spacer, bump Tk ARER 4
20 2120-1-1703107CA | Bush HE 4
21 Q/2A-CJ-63-MEx30 | Blot, washer assembled A0 R LA 4
22 2102100-005 Cable assembly, shift control | #2040 % 5 ik 1
23 2102200-005 Cable  assembly ' select | .o vy sk i ik 1
| control
24, 25 Q/2A-CJ-473-M& | Nut, hexagon PavILLes 2
26 Q/2AJ-8x14x15 | Washer [ 1
27 Q/2A-CJ-462-8 Pin snap 4 3
28 2120-1-1703013CA | Seat , fixing [ 52 B 1
29 2120-1-1703012CA | Plate, fixing [ 72 4 1
30 Q27186316 Suew, soss meeis K ) oo momger 2
head tapping
31 Q/2A-CJ-476-120 Hook, guide i 1
32 2120-1-1703010FA Bracket, cable rear il 1
33 Q/2A-CJ-415 Cassette, plastic eeE e 2
34 2120-1-1703006CA | Plate, guide T 1

34




35 Q/2A-CJ-30-M6%12-8.8

Blot, washer assembly

SRR A T

3-4 Gear Box (ZHEEIHD)

35




36




3-4 Gear Box (ZBHEHEIHD)

ltem No Part No Description BRI Cty Remark

1 1701030-MR40BA31 | 1st shaft Assembly — 4 R 1
2 GB5846-86K17.52216 | Roller bearing R AR 1
3 GBiT276-94 6204N | Bearing bR 1
4 1701038-MR406A01 | “C" type bearing locking ring | C ! A4 EF 1
5 Q/JZ0910S=1.3 Retaining ring 14 2
8 1701086-MR406A01 | 1 shaft oil seal —Hith 1
7 1701105-MR406A01 | No.2 shaft i 1
8 1701113-MR406A01 | 1% shaft gear — ik 1
9 1701124-MR406A01 | 1st shaft gear bush — R E 1
10 1701125-MR406A01 | Thrust washer IEHEE 1
11 1701126-MR406A01 | 2™ shaft gear -y = vt 1
12 1701143-MR406A01 | 2™ shaft gear bush T A 1
13 1701132-MR406A01 | 3 shaft gear =R 1
14 GB5846-86K303524 | Roller bearing FEEH R 1 N
15 GB/T276-94 6205N | Bearing ik 1
16 1701112-MR406A01 | Reverse driven gear B A5 1
17 Q1J709105=1.3 Retaining ring 218 1
18 1701037-MR40BA01 | “C" type bearing locking ring | C T4 fli i 55 1
19 1701047-MR40BA01 | Middle gearing shaft ] 6 ik 1
20 GB/T276-946204 Bearing filik 2
21 Q/JZ09108=1.7 Retaining ring P 1
22 1701057-MR408A01 | Rubber plug Assembly Jlisgr 48 1
23 1701115-MR406A01 | 1st/2nd shaft Synchronizer | —. %[ &8 (M FlE R 401 14) 1
24 1701129-MR406A01 | Low-speed baulk ring JIG T =] 215 147 ] 2
25 1701121-MR406A01 | Key Hi 3
26 1701130-MR40B8A01 | Spring hog ring kR E 2
27 1701116-MR406A01T | 3"/ 4" shaft Synchronizer | =. MU4%[E 088 1
28 1701120-MR406A01 | High-speed baulk ring i 2 )25 15 2
29 1701122-MR408A01 | Spring hog ring G 1 2
30 1701144-MR4068A01 | Reverse drive gear ¥ 1
31 1701083-MR406A01 | Reverse middle gear 2
32 Spring washer T 2
a3 1701092-MR4068A01 | Reverse gear shaft {5 4 1 e il 1
34 Q/JZ0904 Screw 4257 2
35 1701098-MR406A01 | Bearing baffle RS 1
38 1701141-MR406A01 | Speed chart worm FEHER AT 1
37 (GB848-85 8 Thrust washer IR 3:c] 1
38 1701142-MR406A01 | Speed chart driven gear | AR ABIER 1
39 1701140-MR406A01 | Bush W 1
40 1702049-MR406A01 | Oil-sealing ring Assembly | &l &% 1

37




3-5 Transmission House (ZEEAF52/4)

38




3-5 Transmission House (ZEIHBEF0iA)

ftern No Part No Description tpar AR Qty Remark
] 1701012 MRE0BADT top&bottom housing R i
! assembly
2 | 1702261-MR406A01 | cylindricalpin B 4 1
3 Q/JZ0904 bolt M8x95 RE R 2
4 Q/JZ0904 bolt M8x40 i 4
5 Q/JZ0904 bolt M8x=80 L0 4
6 Q/JZ0904 bolt M8x80 I 1
7 1702213-MR406A01 | top housing cover bsHTLE 1
5 o, extension housing | HEf 8 .
assembly
9 1702045-MR406A01 | seal ring assembly T 1
10 1702231-MR406A01 | hoist ring FLEH 1
11 1702261-MR406A01 | cylindricalpin 44 2
12 Q/JZ0904 bolt M8x%30 IR 7
13 Q/JZ20904 bolt M8x30 R 1
14 1709905-MR406A01 | plug | iz 5 2
15 1702055-MR406A01 | plug i3k 1
16 1709910-MR406A01 | reverse light switch FIZRIT TR BN 1
17 (GB3452.1-82 o-ring O F#HE 1
18 1702251-MR408A01 | clip = 2
19 1702044-MR406A01 | exhaust plug s g8 1




3-6 Transmission Control (ZZIEEZ)

40




3-6 Transmission Control (ZS3EEEL)

Eem No Part No Description R Qty Remark
1 1702042-MR406A01 | Shift cranker shaft case BT 5T 1
2 GB119-86 A6x12 | Location pin SERLEY 1
3 Q/JZ0904 Screw 24T 3
4 Screw IRET 1
5 Shift cranker shaft R T A 3

Assembly
6 GB3452.1-82 Rubber gasket i) 1
7 1702095-MR406A01 | Rubber cap Jlig=s 1
8 1702097-MR406A01 | Shifting arm shaft A 1
9 GB3452 1-82 Rubber gasket LliAgA 1
10 washer it 1
11 1702098-MR406A01 | Rubber cap fiin =} 1
12 1702120-MR406B01 | Rocker B 1
13 GB97.1-85 M8 | Washer g 1
14 GB859-87 M8 | Spring washer e 1
15 GBB170-86 M8 | Nut AR} 1
16 1702092-MR406A01 | Shifting fork YR 1
17 1702093-MR408A01 | Spring piiliod 1
18 1702215-MR406A01 | Spring I 1
19 1702084-MR406A01 | Washer Hulk) 1
20 1702102-MR406A01 | Washer i) 1
21 1702026-MR406A01 | 1°72™ shift fork — IR X 1
22 1702029-MR406A01 | 3 ™4™ shift fork ZpUfsE R 1
23 1702025-MR406A01 | Reverse fork [ELEE S8 1
24 1702059-MR406A01 | 152" shift fork shaft R R S 1
25 1702068-MR406A01 | 3™/4" shift fork shaft =Y i X 1
28 SC110-1702069 Reverse fork shaft {524 4 S ek 1
27 GB309-84 -Lockself pin B 944 1
28 Q/J70903 Spring pin PRTE 3
29 1702087-MR406A01 | Spring L 3
30 GB308-89 7.9375 | Steel ball TR 5
31 1702088-MR406A01 | Baffle EED 1
3z Q/JZ0904 Screw SRET 2
33 Spring washer G 2
34 Rocker connecting Rk 2
35 ! Bush e 2
36 Saddle spring washer e I 1 [ 2
BT Washer iy, 2
38 Split pin FOMH 2
39 Washer ] 3

41




3-7 Propeller Shaft Assembly ({£3)%H)

3-7 Propeller Shaft Assembly ({&£3/%i)

ltem No Part No Description rp s A R Qty Remark
1 22021QD~009 Shaft assembly, propeller | {45)%l.E 0% 1 Fz::tg:w
2 1010-2201120A Sliding yoke assembly w3l A4 1
g 1010-2201110A Flange e X 1
4 1010-2201140A Spider assembly -5 S A 2
5 1010-2201147A Retainer, holespring | R ER 8
6 GB5783-M8x25 Bolt, hex-head TR 4
7 Q150B08 Nut assembly LB R R 4
8 GB93-87 8 Washer I E 4




4-1 Pitman arm, Drag link, Tie rod CEZFREBE. HHH -
BEPLAT)




4-1 Pitman arm, Drag link, Tie rod (¥ #E . BEHF. 5

P

ftem No Part No Description {4 FR Qty/car Remark

1 2706200-014 Pitman arm e AR A 1

2 3402-3003110A Pitman arm bush Hm R EE 1

3 3402-3003001A Pitman arm dust cap LB U

4 3402-3003002A Pitman arm washer s

5 M18x1.5Q/7Am-218-92.8 | Pitman arm nut [ 9% 8 R F 1

6 Pitman arm lock washer LM ek e 1

7 6082-2706010 ——— rsg i I ) B AT R 1 Inciude: 8-12
Assembly

8 3402-3003217A Dust cap DI 2

9 3402-3003218A Lock spring g 2

10 Steering drag link bolt B ) B R IR R 1

1 M12x12.5A/TAm-216-92 | Nut TETAR LT 2

12 GBY91-3.2x24-Zn-D Split pin JFIO4H 2

13 srgsssonta] | D he o end PR | 2
Assembly, RH

14 orppsiiiBal | DreIng Bed S TR Sk LA 2
Assembly, LH

15 3402-3003217A Dust cap s SR 4

16 3402-3003218A Lock spring R 4

17 Drag link =Bz e 2

18 M14x1.5Q/7Am-211-8 | Nut (right) MR AP ER LA IR R 2

19 M14x1.5Q/7Am-211-8 | Nut (left) H5 o R Sk A W B 2

20 M12x1.25Q/7Am-216-92 | Nut FE TR BF 4

21 GB91-3.2x24-Zn-D | Split pin Fr 4 4

22 2706200-014 Pitman arm assembly e P A R A 1 Include: 1-2

23 2706300-014 Steering tie rod assembly | ¥ Al h AR 2 Include:13-21




LoV T S

-2 ¥EFBE R (Steering Shaft Assembly)




4-2 BB (Steering Shaft Assembly)

Bl 5 FhHS TRCfF B PR HE
Item No Part No Description Qty Remark
%ﬁﬂ]#‘?‘ﬁé‘ ; Inclade # 1. 3.
| 2705100-002 E 5 !
Steering column, assembly 4 2.9, 19
SE ISP
B 3403-011 ‘bm s 4
Steering column bolt
b a7 o A5 ek
3 3403-012 % ﬁ?ﬂ il . 2
Steering column bushing
b
4 3403-020 %ﬁ% m 1 Not sell
Steering upper shaft
CIREPES
6 2704100-001 & o Ejz 1
Universal joint
bESLIERS
i 3403-031 _ 2
Upper tie end bolt
e [ R
8 3403-021 F ﬁh Ry i
Steering shaft nut
B S 2 P
9 Q40308 . 2
Steering shaft washer
7 [ S P
10 GB/T894.1-1986-17 %ﬁ_i Pt . 2
Steering shaft spring washer
. Led s e sE
11 3403-022 . 1
Dust seal of Steering shaft
1A TR s
12 2704010-601 ) 1 Inct ”[fi N
Steering lower shaft A
T 15080825 ANHIKIBRE M8x25 1
Qis Hexad head bolt M8x25
' FEPE M8
14 Q40208 1
Flat washer M8
BB R
is 3403-022 P 1

Dust seal of steering shaft




(\%tw"’ﬁ Lot

4-2 Steering Shaft Assembly CH [a] #5550

45




4-2 Steering Shaft Assembly (#% W] HlE %)

Item No ‘ Part No Description BN Qty/car Reriark
| B
1 2705100-002 Steering COMMN. | e 1
assembly
2 3403-011 Steering column bolt e B 4
3403-012 Steering column bushing | & [ f £ 2
3403-020 Steering upper shaft i b 1
5 2704300-005 Steering lower shaft FE g 1 "ﬁ J;g'
6 2704100-001 Universal joint JImTE Ak 1
7 3403-031 Upper tie end bolt LIz 2
8 3403-021 Steering shaft nut ek i) el B 5 1
9 Q40308 Steering shaft washer i it 2
10 GB/T894.1-1986-17 R (o) S A ] 9
washer
11 3403-022 Dust seal of Steering shaft | %@ i & 2 1
12 0303-044 Coupling rubber e nesk 1
13 3403-043 Coupling rubber bushing | #5#E Lk 4
14 3403-041 Bolt I 4 4
15 Q40312 Spring washer AT E 4
16 Q340B08 Nut IR B 1
17 3403-045 Tie flange end FPRER IR 1
18 0403-046 Coupling rubber bolt R B Sk e 1
19 34703-042 Coupling rubber plate FE IR Sk B 2
20 3403-044 Spring M 1
21 3403-013 Steering tie end cover sk 1

46




4-3 Steering Gear Assembly (% [f] 8% 5 )




4-3 Steering Gear Assembly (%[ 2% & O

ItNe: Part No Description FHEA B R Qty/car | Remark
Steering gear G
1 2701100-005 L ImEERSE:N 1
assembly
2 3401-010 Steering gear housing | F [ 28 ST 4L 1
. —— S g8 AR AL ’
Pinion,compl 14
i _ Gear bearing spring | i % il A& 1Y i
washer
5 3401-022 Gear bearing washer | Ui%sflA& £ 1
6 3401-023 Steering gear oil seal | @ #5eiENlE 1
7 3401-030 Steering rack plug e i R AETE 1
8 3401-031 Rack plug spring AR FRTE 1
9 3401-032 Rack damp nut % A IR R i
10 3401-033 Rack damp bolt 15 S BILTB 2054 1
11 3401-024 Cap of pinion St il
12 3401-040 Steering rack ] th 1
13 3401-050 Dust boot 1 of rack W1 SRR 1
14 3401-060 Dust boot 2 of rack Yk 2 BT 1
15 3401-061 Dust boot of rack, lock | Bz L edi 2
- adidiiia 1Dust boot of rack, lock 1 B A el 1
. SanaEn Sust boot of rack,lock 2 B4 AR 1
18 3401-041 York,rack o ek X 1
19 3401-042 York nut,rack o 3k MR 1
20 3401-053 Limit ring of rack,no.1 | % 1 S 1LEE 1
|21 3401-043 Limit ring of rack,no.2 | #% 2 & L5 1
Limit ring of rack, | ik LEEFD
22 3401-054 . _ 1
spring E2
23 Q/2A-CJ-175A-M10%1.25%45-8.8 | Bolt of steering gear B A T 2

48




4-4 Steering Wheel Assembly (77 A3 85D

N, \'\ i :"‘J ‘\\\ L= :j"—-:“\‘\\ ‘\_
SO\ \ \\\ 2 N
R A ' [\
oty e \\\\ —— W \ \
\\ \_\\\ ;/ . L' ‘11
\\ e \\\ \\ J,'{'[ ;
BTG Ty /
“_\\\\\ \\\ S / p /
S e o
S <.  F /
et SO R o
s - | R —

4-4 Steering Wheel Assembly (J5 [H£5 50D

ltem No Part No Description H R

Qty

emark

1 2702100-002 Steering wheel Assembly PGk sy

1

49




5-1 Accelerate, Clutch, Brake Pedal &Bracket (fli#. B-&%%. #3)

B B ST BB O

5-1 Accelerate, Clutch, Brake Pedal &Bracket

(IR, BEa%. HlshPR R S E B

Item No Part No Description RER = Qty Remark
1 1007100-002 | Accelerate pedal assembly gk g ey 1
2 3504-3504110 | Brake pedal assembly i) 20 s A A {1 1
3 2803131-022 Pedal mat A7 2 2R RS i R 2
4 3504-10107 Brake pedal bushing TS B AR e 1
5 2803111-022 Brake pedal return spring 7 ZF il Bl P A3 1
6 3504-20103 Brake pedal shaft nut il 351) P Al AR 1
7 3504-85011 Clutch pedal assembly B A AR 1
8 3504-10042 Clutch pedal bushing BE NI E 1
9 3504-29004 Clutch pedal spring B I I B 1
5] B A 4 B AR S include: item
10 2E0RI00R0E. | pvemannen pedal assembly | i 1 2.9

50




5-2 Reservoir Assembly and Brake Pipe ({3} 8FEREZEE)

=




5-2 Reservoir Assembly and Brake Pipe

(il Bl 2 2R R B )

item No Part No Description AR Qty Remark
1 5083-2805020 | Reservoir Assembly et 1R ) ) e VLR A 1
1010-3505000 | M/CYL assembly ] 2 T e AT B 1
2805020-011 Qil pipe 1880mm LR - T T L 1 1880 mm
4 2805020-013 | Qil pipe 1500mm MR- EENR A 1 1500 mm
o BRI S EEE N )
5 2805020-003 | Oil pipe 420mm el s = 1 420mm
BRE
S -l R S T
6 2805020-012 | Oil pipe 550mm :.;}J f P ﬁ ) 1 550mm
2805020-011 Qil pipe 1880mm A Rl B S HE 1 1880 mm
2805020-004 Qil pipe 600mm | ML N-EEHRERF=E 1 600mm
il R - S8 E R B
9, 10 2805020-012 | Oil pipe 550mm PR F R 2 550 mm
i
11 2805030-005 | Brake cable 350mm | AV§EHIZ) R AT R M ES 2 350 mm
12 2805030-008 Brake cable 600mm JE e sh e 2 600 mm
13 2805014-002 Tri-connector =ik
14 2805016-001 Straight connector HiEEE sk




5-3 Front Drum Brake Assembly (H7#% 2z 48)

new front brake dimm (douan & core)

old frouf brake dimn

53




5-3 Front Drum Brake Assembly (FI# 3148

Item No Part No [ Description LH B FR Qty/car Remark
1 2801200-005 Brake assembly front, RH | A #THI5) 88 IR 1
2 2801100-005 Brake assembly front, LH | Z #T# I Bh 88 IRACAL(F 1
3 GB5783-M8x20-8.8-ZnD | Bolt washer assembled TR AR S 1 [ 8
4 GB93-87 8 Spring washer AT 8
5 6082-2801080 Brake shoe assembly 1 BhEE A 4
5 3501-3501101 Spring P 4
7 3501-3502107 Flat head screw Fi k5T 4
8 3501-3502109 Flat spring ] Bh e ] 5 SR G R 4
g 3501-3502110 Spring washer SRR A 4
10 2801130-005 Leading cylinder assembly, RH BT B E 3R 1
10 2801120-005 Leading cylinder assembly, RH o i il 3 32 AT 4 3R 1
10 2801230-005 Trailing cylinder assembly, LH | Z 5l 8h 85 & 93 3% 1
10 2801220-005 Trailing cylinder assembly, LH | Z& pi il Bh#$ il 7+ 3% 1
11 3501-3501313 Dust boot iy 4
12 3501-3501311 Piston HIE 4
13 3501-3501312 Bowl plug Bt 4
14 3501-3502534 Adjusting key iR 4
15 3501-3502532 Adjusting screw T IRET 4
16 3501-3501314 Flat spring WA 4
17 3501-3501316 Screw $EET 4
18 GB859-87 4 Spring washer iyl 4
19 3501-3502318 Bleed plug AR 2
20 3501-3502319 Rubber cap T EE 2
21 GBY3-87 8 | Spring washer ML 2
g2 GB6170-87M8-znD | Small Hex-head nut s fig et 2
23 CB859-87 6 | Spring washer P 2
24 GB6170-87-M8-8-ZnD | Hex-head nut 7 R Bt 2
25 3501-3501160 Brake pipe W5 3 2
2801310-005 Front brake drum i 53 Before Sep.2012
26 2801310-006 Front brake drum B Bh I 2
After Sep.2012
2302110-026 Core for brake drum bEoiiy
27 3501-3501503 Blot e 8
28 60205GB278 Inner bearing P R 2
29 3501-3501502 bush [7 i ] 2 2
30 204GB276 Outer bearing SR 2
31 GB97.1-16-140HV-ZnD | Washer kI 2
32 M16%1.5Q/7Am-216 | Nut B2 2
33 Gb91-4x30-ZnD Split pin FF 4 2
34 1010-2901003A Shaft dust boot g iR 2
35 3501-3501504 Rubber plug B 3¢ 2

54




5-4 Rear Brake Assembly (J53#I3128 5 )




5-4 Rear Brake Assembly (JE%#H3h25 5 B0

item

No Part No Description B4 FR Qty Remark
| Bjake assemb!y rear, LH " ) old PIN:
| 4 2802100-02 ‘For shutile gear | X 5l 3 35 B2 1 HXB020-3502300
box) R
Brake assembly rear, LH
2802100-022 EEflsh#E L 1
%
2 2802200-021 (For shuttie with gear | A G318 & 1 Old P
‘ i i . HX8020-3502400
hox} 54
Brake assembly rear, RH
2802200-0222 (For shuttle with auto | A J5 il 3h # & 1
transimiseion) 0
3 Spring i 2
4 2802310-12 . 2 |
AFjel2 Z0il Rear Brake Drum JaHlEhE S ¥
5 (GB859-87 & Spring washer Cithg 1] 8
6 GB6170-8-M8-8-ZnD | Retainer strut nut FEFRIREL 8
. 2801110-005 Front brake shoe Lkl Bk 2 |I1630 -~ ZgC icie
1030-2802011 Rear brake shoe Ja il 3 B 2
8 spring BB 4 |
g - Re_ar brake shoe return J& I 3h B E AL i
spring P
10 spring B 4
11 3502-3501504 Rubber plug M5 2
12 Washer PR 8
13 3502-3502108 ) i E EEMPAL 1
Right parking brake lever | #F
14 3502-3502105 . E HF g 1
Left parking brake lever ¥
15 3502-3502108 Parking brake shoe pin oF T il B B A 2
16 3502-3502111 Brake shoe pin shim wIEhEE A 2
17 GB91-86-2x12-ZnD Split pin FF 4 2
18 3502-3502107 Hold-down pin i 5T 4
19 3502-3502114 Parking brake strut TR RIBhHEAT 2
20 EG8180-3502510 Rear wheel cylinder RH JEr R 1
21 3502-3502300 . EREZRA 1
Rear wheel cylinder LH Bl
22 3502-3502313 . = 2 By R 4
Rear wheel cylinder boot | fj2>=

i

260




Ja il B 3R o R

23 3502-3502314 . 4
Rear wheel cylinder strut | 32f%
Rear wheel cylinder | 5 %l 5
24 3502-3502312 i e | RS
piston TG
J5 6l 5h 8% a3
25 3502-35023 11 _ nRBERE |,
Rear wheel cylinder cup | i
R heel cylinder = il B 4R
26 3502-3502315 e WhReley E %_J HEER | 5
housing Tk
27 3502-3502318 Bleed plug TS g 1
28 3502-3502315 Rubber cap BER 1
29 GB5783-89-M6%12-ZnD | Bolt Hex ~head castle N kE R 4
30 GB93-87 6 Z1D Spring washer Gy 4
31 3502-3502500 Fixed strut assembly [ 5 5 S R 2
3z (GB93-87-8-ZnD Spring washer R 4
Smali i h —head
33 | GB6170-86-M88-znD | o M NeX e g

castle




Rear wheel cylinder & i 5 8% 4 R
26 3502-3502315 , 1 2
housing Tl
27 3502-3502318 Bleed plug PGt 1
28 3502-3502315 Rubber cap Ml 1
29 GB5783-89-M6x12-ZnD | Bolt Hex —head castle AV v 4
30 GB93-87 6 ZnD Spring washer AT 4
31 3502-3502500 Fixed strut assembly [i] 5 = B ek 2
32 GB93-87-8-ZnD Spring washer BT E 4
| Small nut hzx -head R
33 GB6170-86-M8-8-ZnD | ANTS IR
| castle

5-5 Parking Brake Handle (ZEZ:fil3#HM)

1
4

2
a rx _
2 g5 "wb

5-5 Parking Brake Handle (ZEZHIZIEHN)
Item No Part No Descripticn s A HR Qty Remark
Parking brake control

1

2807100-002

handle

ST A s O T

1

57




2 | 01550-08203 Parking brake lever bolt | Tt FFigk: 2
Parking  brake  cable | 1 U HIBh#% &

3 2807200-003 3 1
assembly 1 %

4 09383-12001 Cable split retaining ring 1 | 1 FWEF O 1

5 09200-08049 Cable clutch pin 1 SRR R 1

6 04111-25126 Cable clutch pin 1 1 B4R E RN 1

7 09443-15008 Cable return sprirg A [l i 2R 1
Parki brak ble | 2 SIEEH EE B

. o ing rake | cable N%GliFLHLSj 7 g
assembly 2 | B

6-1 Front Suspension (FiIRZE2E)

58




6-1 Front Suspension

11+:12

21:22




6-1 Front Suspension (ByJE=E2)

Fgem No Part No Description R AR Qty/car Remark

1 1010-2905308A Front coil spring HUS SRR e % 2

2 1010-2905306A Front coil spring seat FIB R 2

3 1010-2805307A ' Spring bumper R phim Az 2

4 1010-2905305A Upper spring seat AR AR - 2

. D Strut assembly, RH BRI EA R R ’

A
5 - | Strut assembly, LH JERT R AR R {
%

7 1010-2905344A Washer B 2

8 (GB93-87-14-ZnD Spring washer S g 2

g GB93-87-M12-ZnD | Hex-head nut JNH EEE L 2
[ 10 1010-2905343A | Frontstrut support cap | RUURIESEE 4 28 2

44 — Front strut support, RH f}zﬁ’ﬁﬁ%’éi M 1

o PEBSEAEA Front strut support, LH iﬁﬁ%ﬁﬁ-iiiﬁﬁiéﬁ 1

13 GR6170-M8-8-ZnD | Nut B rRARIR £ 6

14 GB93-87 8 Spring washer P 6

15 GB97.1-8-140HV-ZnD | Washer il 6

16 1010-2905303A Strut thrust bearing BN E 2
[ 17 1010-2905304A Dust stal strut bearing By 4 SR 2
| 18 1010-2905302A | Bearing seat LXAETH 2
\ 19 1010-2905342A Front strut rubber support | #ir4E bk 2
I 20 1010-2905341A Thrust rebound Stopper U B2 & 2
% - 2302200-005 Steering knuckle, RH BT , | Before Sep.2012
| 2302200-026 ] After sep.2012
/ 58 2302100-005 Steering knuckle, LH btz ’ Before Sep.2012

2302100-026 After sep.2012
[ 23 GB783-Mx-ZnD Steering knuckle bolt e g 2
J 55 cBEI-ET Steering knuckle spring e YR S i P 5
‘~asher

| 25 GB6170-M Steering knuckle nut BT AR 2
| 26 GB6170-M Steering knuckle nut Y EEIE S 2




201918 &

6-2 Front Suspension Frame (EJ2 42 APLA)

Item -
N Part No Descript on FELFE R Qty/car Remark
s
Front suspension | BTG
1 2503100-014 1
frame




2 ‘ GB5878-M10%12.5%30-8.8 | Bolt L 4
3 GB93-87 10 Spring washer AT 4
4 GB97.1-10-140HV-ZnD | Washer g 4
Front suspensior arm | BIEVE &R Include:7-12
5 2503200-014 1
assembly ,RH
7 1010-2904150A Boot assembly [ SR 2
8 1010-2904101 Clip B b R 2
9 1010-2904140 Bush AR E 2
10 M12-12.5Q/7TAm-216 Nut R 2
11 Q151C1075TF Bolt L2 2
12 GBY3-87 10 Spring washer Lk o] 2
13 M10%12.5A/7AM-217 Nut LS 2
GIRE PR ETR i Include:15,18-21
14 6153-2502010 Tension rod assembly o 2
15 GB5788-M10%12.5x25-8.8 | Boit Rk 4
16 GB93-87 10 Spring washer TR 4
1.4 M10x12.5Q/7TAm-211-8 Nut un B 4
18 45341-77A00 Tension rod bush LiHE S 4
19 1010-2802102 Tension rod washer BT E 2
20 Tension rod nut FFL T AR AR 2
21 Tension rod plank T AR L 2
22 Tension rod plank Bolt | fHHFFZ 42aR 8
a5 Tension rod  plank | 57342800 8
spring washer |
24 1010-2902103 Tension rod bush AT E 2
25 GB97.1-14-140HV-ZnD | Washer Bl 2
26 ' GB9459-M14%1.5 Nut AT AR 2
27 GB91-3.2x24-ZnD Split pin FOH 2
28 1010-2902120A Tension rod plank R e 2
29 M10=x12.5%18Q/7Am-230 | Bolt LEF 6
30 GB93-87 10 Spring washer AL 6
34 (GB91-86-3.2x30 Split pin F O 2




6-3 Rear Suspension (JF&ZEH )

63




6-3 Rear Suspension (JF&3EH )

[tem No Part No Description AR Qty Remark
1 2508100-008 Rear leaf spring assembly SRR B (5+1) 2 include 11-13
2 2509015-007 Upper pad B R 2
3 2509016-007 Lower pad PR 2
4 2509012-007 Rear leaf spring clemp plate | JEAR T _EER 2

% 5 6082-2508011 Leaf spring U bolt B U B2 4
6 2509014-007 Spring seat, RH BT F ER AL 1
g 2509013-007 Spring seat, LH B T R AL 1
] GB6171-M10%12.5-ZnD | Nut T L 8
9 GBB173-M10x12.5-0.5 | Nut 22k 8
10 Q/1Z0904 Bolt s 2
11 QHZ0904 Washer T 4

12 QNIZ0904 Gasket spring s 3
13 /170904 Nut oS 2
14 1010-2912003 Bolt JE BT M AR 2
15 1010-2912004 Rear leaf spring rubber bush Ehm 2 )

assembly it
16 QIZ0904 Washer Ak 2
17 GB859-87 12 Washer ring gl 2
18 GB6171-M12x1.25-ZnD | Nut LS 2
19 2509023-007 Bush EREERENE 8
20 2509022-007 Shackle outer plate | #ESMR 2
21 GB859-87 10 Spring washer FEE 4
22 GBB171-M10x1.25-ZnD | Nut A5 4
23 1010-2912502A Shackle pin mEH 4
24 Nut JE R SRR 2
25 Spring washer G L 2
26 Bush JE RS MR R 2
27 2504100-002 Rear:  shock. ohsObeF | prmmn 2

assembly
28 2509021-007 Shackle inner plate i3 H- Py 2

64

1

Comment [h1]: 11 F 8 F A8 RELIA-F

9




7-1 Half Shaft, Rear Axle House

63




7-1 Half Shaft, Rear Ade House (323l )

| ltem No , Part No ’ Description T2 R Qty/car Remark 1
1| 3301-2401130A | rear axle body et 1
Z 3301-2400106A Jreather valve Cap ER = 1
3 3301-2400104A 3pring , rear axle breather - -
valve JEBr IR AR PR
|4 3301-2400103A breather valve A 1
‘ 5 3301-2400111A Filler bolt FENIE 1
| 6 3201-2400109A | fller bolt Gasket FEH U2 2 1
7 3301-2400108A Drain boit TR R 1
8 JB982-77 crain bolt Gasket A IR 1
10 3301-2403104A axle hub Bolt HERIER 8
11 Zyjez joc TR | T 20k Bm»‘* P Before Jan.2015#1€\f\?w
. 2402100-006 half shaft = 207 Deaz bkl - After Jan.2015 .
Pl 12 Goicoc? -lbesB2-tey Hub bearing R A E & 2 S railers
/ 13 5206 . Before Jan.2015
/ " 6207 « | Adeshaftbearing  * | Fihih& After Jan.2015
14 it }-Olpdote <00l Hub bearing  PLOBF | rmmm = 2 | iyt
15 42x55x7 Qil seal for axle shaft &S 2
16 3301-2401102A Protector, oil seal R E 2
17 3502-2403131A | Retainer strut JEE 2 o
’ EfER (EEEH Before Jan.2015
I 18 2400000-006 Rear  axe  assembly | 238, 505, #1z0H 1
L (include 1-17) : £8) After Jan.2015

el Y2vssK

Ygxu2x T

7 wseo Y Glow Bt

e
) e (207 bert

@;’b




7-2 Differential Assembly (ZEH#F M)

67




7-2 Differential

Assembly (ZEEARE D

item No Part No Description WA TR Qty Remark
1 3302-2402150A | flange 124 1
2 Drive gear FHEhikite 1
3 3302-2402104A | Spacer, drive bevel ERthit e 1
g BRI
4 3302-2402105A | Locating shim, drive bavel ELy Depends
. I 8% 2 B0 5 AT
5 7204GB297-77 | Front bearing, drive pinion pid 1
ESe b b sty =g |
8 7305GB307 Rear bearing, drive pirion & 1
7 3302-2402120A | Seal oil, drive pinion ZE s B ke 1
8 3302-2402103A | Washer, drive pinion F U 1
9 3302-2402110A | Nut, drive pinion ik IR 1
o R A R
10 3302-2402102A | Differential carrier 129 1
11 GBB859-878 Washer, spring I 4
12 GBB170-M8-8 Bolt, differential bearinj cap 2 5o 5 B 7R MR A 4
13 (GB5783-M8%25 | Differential carrier holt ZEESE TR 8
14 3302-2402138A | Differential pinion LA AR 2
15 3302-2402139A | Side gear e i i e 2
16 3302-2402132A | Differential shaft 2T BT 1
Differential pinion shaft
17 GB879-5*45 location pin Stk 5 i 7 L4 1
18 3302-2402137A | Thrust washer B U5 1 2
19 3302-2402131A | Differential carrier ZH A 1
20 3302-2402143A | Bolt, driven gear BN TR 8
21 2007108GB207-77 | Differential bearing i AR 2
Adjusting nut, differential
22 3302-2402109A | bearing 98 R R R AR B 2
23 3302-2402112A | Differential bearing lock FE A A 2
24 GB5783-M8*16 | Lock bolt, differential bearing | 223 2 4 7R 81 7 d544 2
25 GB93-878 Washer, spring oL A 2
Thrust washer, differential
26 3302-2402133A | pinion il i 5 LS |E | Depends
Differential assembly
27 EG100A-2407000 | (14-16) LB RN 1

68




8-1 Wheel&Tyre (FEH)

Steel Wheel&Tyre (SHE KRIEHER)

Steel Wheel&Tyre (8B Z5)

ltem No Part No Description ZHA AR Qty/car Remark
1 2601100-008 Rim assembly S 2EAT 40*12 4 Steel
2 2600012-013 Wheel nut SRR 16
3 2602100-006 4 20T
Tyre 145R12C 0t 145R12C agas)
2602100-007 Tyre 155R12C ¥ fif 155R12C
4 2601210-004 Tyre valve T

69




|

5 (10g~60g) | Balance patch I R T B Depends
| 6 1010-2901003A | Center cap wheel HYER 2
| 7 6082-2601013 | Hubcap Sy 4
Aluminum Wheel & Tyre ((BEZER)
Aluminum Wheel & Tyre (4R ZE#)
Item No Part No Description LRAT B TR Qty/car Remark
1 2602100-008 Tyre 145R12C Ei 4
2 2601100-009 Rim assembly R 4Ix12 4 Aluminum
3 2600012-013 Wheel nut SR 16
4 Wheel bolt e G iR 16
5 2601210-004 Tyre valve AT 4
6 6082-2601006 Wheel cap A 4

70




9-1 Front Turn Signal, Headlight, Front Fog light (HrEEm4T KIS

4D
9-1 Front Turn Signal, Headlight, Front Fog light
fl 5 i ==
(BTG IT . KIT FHT)
ltem No Part No Description H o TR Qty Remark
1 3101100-002 | Headlight LH WIAIT () 1
2 3101200-002 Headlight RH i AT GR) 1
3 3109100-002 Front turn signal Al KT 2
4 3113100-001 | Front fog light A BT 2
5 3101130-002 Headlight bulb AT RAT 4T 2
6 Front turn signal bulb e m AT 4T 2
7 Front fog light bulb BT AT 2

71




9-2 Taillight (JE4H&47)

Item No ‘l Part No ‘ Description f 1A TR ' Qty ‘ Remark X
1 3012130-001 | Tailight holder LH | ERITE (£ 1 3i0kecC ~edf wf Liggrs
2| 3109300002 | Rear tuming signal } JEH T 2
position light JTHIRBEAT) 2

4 3111100-001 | Reverse light BT 1 ]
5 3113330-001 | Rear turning signal bulb JEHE T 2
5 [ ’ Rear brake&position light bulb | /& HIE)4 & 4T4TH 2

)j 7 [ ( Reverse light bulb BIELTITH 1 (
8 | 3012240-001 | Taillight holder RH | ERIE GB) 1 [cepi-oolf of tiydts
9 | 3113300-001 | Rear fog light | BELT 1
10 | | Rear fog light bulb FEATITI i

|11 | 3107100-002 | License ight JRAT | 2 j

23




9.3 Harness (HZRT)

74




9-3 Harness (EEZRH)

‘L{, Part No Description P AT Qty Remark

To front fog light, RH LN EAT 1
To front headlight. RH RELHT AT 1

To front turn signal lamp. RH | A7 HIT 1 |

3308000-031 | To frame harness (1) BERET (1) 1|

‘ { To frame harness (2) HFLEH (2) 1 J

f ' To radio ‘ R 1 i
| | To loud speaker,, RH | BEBE s 1
; | To wiper | BRI 4 1
' ‘ To flashing ware ’ FEIA 8 1
‘l ! To fuse box ‘ R b2y 1
‘ f To switch assembled (1) BHETFR (1) 1
| To switch assembled (2) BULATFR (2) 1
| To turn switch FITIFF 1
| To current voltage watch J He R E % 1
| | To instrument indicator light | #2x 23T E

| | To warning light switch (1) | BESORAR D | 1 |

j | To warning light switch (2) | S &R % (2) 1|
l ‘ To loud speaker, LH j A g 1
‘ [ To ignition ware ’ RE LT kA 1
f | | To front head lamp, LH EXaEN | 1
f ’ To front turn signal lamp, LH | Bk AT ’ 1
L l ' To front fog fight, LH HE A M FAT 1
’ ‘ To cab harmess (1) ‘ BT (1) 1
J ] To cab harness (2) FeB YT (2) 1
| To brake light switch FEBIBNIT I 1
I To electric horn Her 1
| To accelerator g a8 1

| To shunt Bt 1 ﬂt
f To electric control Heigs 1
l ‘ To reverse light B AT 1
J | To reverse switch Hefg B TF e 1
[ J To backup buzzer J BT I a8 1
L J | To rear turn signal lamp, RH I eI BT 1
‘ To rear assembled lamp, RH | #i/5H 4447 1
. [ To rear fog lamp l R EIT J 1
‘I To rear assembled lamp, LH ‘ BEEAN ST ' 1
] f To rear turn signal lamp, LH } FE S A BT ’ 1

75




9-2 Taillight (JEHSLT)

72




38 ]‘ 3302000-053 Wiring harness J 6158 &0 %

9-4 Battery and Battery Cable (12x6V Hiih & EH:48)

12x6V Battery set-up(12x6V H il &)

76




9-4 Battery and Battery Cable (HEIh &ZEFRLR)

12x6V Battery set-up (12x6V HEHAC &)

Item Ne Part No Description b aE=r Qty Remark
1 1101100-002 | Battery Bl 12 225AH
2 1101012-001 Battery pressure hlock il R 6
3 3313010-007 | Battery cable 180mm/352 HEREER 4 180mm/35°
4 3313010-010 | Battery cable 260mm/35? R 5 260mm/352
5 1101014-002 Battery cable jacket b g S 24
5] 6158-1001910 | 2P battery box 2P by 2
7 6158-1001920 | 4P battery box 4P il gE 2
8 1101011-002 Dead lever &5 b [ 5 F AT 6
9 Battery cable 2400mm/352 HEREER 2 2400mm/352
10 3049120-001 Charger receptacle FE L1 375 1

77




16x6V battery set-up (16x6V EfLH)

78




16x6V battery set-up (16x6V HFC H)

Item No Part No Description TR Qty Remark
1 1101100-002 Battery T105 HHilb 16
2 1101012-001 Battery pressure block F iRk 8
3 3313010-007 Battery cable 180mm/352 HEHEER 180mm 6 180mm/352
4 3313010-010 Battery cable 260mm/352 ek 260mn 5 260mm/35°
5 1101014-002 Battery jacket EERIE7AR S 32
8 6082-5102041-001 | 2P battery box 2P b 2
7 6082-5102072-001 | 4P battery box 4P b 3
8 1101011-002 Battery fixation pole 5 i [ s AT 8
g 3313020-058 Receptacle 75 AL (B 2R) 2
10 3313020-005 Power cable(+) HLYR £ (+) 1
i 3313020-006 Power cable(-) B JRAE (-) 1
12 3313010-011 Battery cable 300mm/35? ERELE 300mm 1

79




9-5 Windshield Wiper Assembly (F¥E8]E )

9-5 Windshield Wiper Assembly (R & )

item No Part No \ Description w13 A T Qty Remark

Left wiper armé&  brush

1 38340-65C10 per. am US| e R 1
assembly
Right wiper arm & brush ;

2 38340-60C10 i wip “ A BSR4l 1
assembly
Windshield wiper moto

3 3006110-010 e ' e A 1 12V/50W
assembly

80




3011110-003 | Water tank MBIk T 1 Option |
1 12vi50W |

3006100-010 Wiper assembly [ERaipey

9-6 Meter, Start key (&K BEITR)

81




9-6 Meter, Start key (HA&{XFE. BINFFR)

Item No Part No Description A i Qty Remark
1 3212120-002 Speed meter A EER 1 0-100Km/h
2 3212110-002 Meter shell IR E gt 1
3 3212140-002 Current meter HLfi R 1 0-300A
4 3212130-003 Voltage meter HIEFR 1 30-96V
5 3001010-002 Start key Bk IR 1




9-7 Radio, Combination Switch, Loud speaker, Backup Buzzer (e

HHL. HATFR. Wl EEEEIR)

83




9-7 Radio, Combination Switch, Loud speaker, Backup Buzzer
(KLEHL. EETFR. WL, FEEELIR

ltem No Part No Description AR Qty Remark
1 3024100-004 | Combination switch HAETFFR 1
2 8501100-002 Radio W g, 1 12V
3 8501110-002 Dustproof cover for radio W AL A B 1
4 8510010-002 Loud speaker i 2
5 3211010-001 Backup buzzer {8 e 25 1 12v
6 3127010-001 Stop lamp switch BT I 5% 1
7 3032010-002 | Alarm switch T PSR 3G I % 1
8 3004010-001 Horn LIRS 1 12v
9 8503010-001 antenna Fk 1 1.7m
10 3032010-013 Fog lamp switch BAHTFFR 1
11 3129010-002 | Electronic flash BT IA A R 1 12V
12 3037100-001 Wired microphone FHIEH 1 Option
13 3037100-002 Wireless microphone FTLIER 1 Option
14 8501200-002 CD Player CD#Hl 1 N Option

84




9-8 Electronic Controller Assembly (FEERD

1209 Controller (1209 Ei%)

85




9-8 Electronic Controller Assembly (FLIZ S
1209 Controller (1209 H %)

Item No Part No Description 3R Qty Remark
1 1005100-003 | Electronic controller e 1 1209
3 1005310-002 | Shunt o B 1 300A / 75mV
4 1005200-008 | Main contactor T2V FHE g 1 72V/I300A
5 F26-ANL-425A | Main fuse EsyetiE 1 425A
6 1005021-003 | Electronic aluminum plate RER a1 1 1209/72V
7 1005410-001 Controller fuse ij‘j 355 85 24 1 10x38/10A
8 1005420-001 mErmEAE

Attach fuse socket s 10%38

9 1102100-003 | Battery protector e {3 4R 1

86




1205 Controller (1205 E2#%)

Jar

87




1205 Controller (1205 FHL3%)

ltem No Part No Description A TR Qty Remark

1 1005100-002 Electronic controller 1205 AR 1205 1 1205
2 1005200-009 Main contactor 09 UEH 1
3 1005310-002 Shunt Baik 1
4 F268-ANL-350A Main fuse EiEETE 1
5 1005420-001 Fuse holder 15 W 28 B 1
6 1005021-002 Electronic aluminum plate PR R 1
7 1005410-001 Fuse 10A £k B Pl 1 10A
8 To controller harness Vil gk Rk 2
g Copper strip MR 2
10 Q340B08 British system nut 1 BV MRIEE M8 6
11 Q40308 Spring washer M8 3L 6
12 Q40108 Washer T 6

13 Q340810 Hex nut M10 A HBREE M10 3
14 Q40310 Spring washer s 3
15 Q40110 | washer I 2 3
16 Shunt connecting wire Ay e REER 1
17 Controller connecting wire o i e 2 1
18 1005320-001 Shunt bracket SRS 1
19 Main contactor bracket R g S A 1

20 TCE11A-48V | Battery protector 48V R 48 1

88




1244 Controller (1244 Bi%)

16

9 | !

|
10,11,12/ 19,11, 12
I8

8

89




1244 Controller (1244 H1%)

ltem No Part No | Description LA TR Qty Remark
1 1005100-006 Electronic controller 1244 88 1244 1
2 1005200-009 Main contactor RS 1
3 1005310-002 Shunt k3 1
4 F26-ANL-425A | Main fuse EsaliEs] 1
5 1005420-001 Fuse holder TR 45 P 1
6 1005021-006 Electronic aluminum plate HIERER 1
7 1005410-001 Fuse 10A B o g g ol 1 10A
8 Copper strip MR Ay 1
g Copper strip PR 1
10 Q340B08 British system nut 1 RS FABEEE M8 6
11 Q40308 Spring washer M8 A 6
12 Q40108 Washer T 6
13 Q340B10 Hex nut M10 SRR M10 3
14 Q40310 Spring washer M8 i 3
15 Q40110 Washer N 3
16 Shunt connecting wire SR 1
17 Copper strip e 1
18 6082-3018310 | Controller connecting wire IR 1

20




9-9 Charger (FEHHL)

91




9-9 Charger (FEHEHL)

ltem No Part No Description AR Qty Remark

1 2107-1-1 Name Plate AR 1

2 2107-1-2 Mains cable e Y5 B 4 1 230V
3 2107-1-3 Load cable with Plug 76 B i 4 1
4 2107-1-1 Case FR 1
E48/25 Transformer 120V 120V 245 1
ET72/25 Transformer 120V 120V 2[R 4% 1
E48/25 Transformer 230V 230V 4 R 8% 1
E72/25 Transformer 230V 230V %R 1
DL-007458 Rectifier Ay 1
1103150-003 Electronic BB B 1
ST48V/25A-230V-A | 48V Charger (220V) 48V 7 H1 2% (220V) 1
1103100-005 48V Charger (110V) 48V F LA (110V) 1
1103100-043 72V Charger (220V) 72V FEHL g (220V) 1
8 1103100-020 72V Charger (110V) T2V FEHLEE (110V) 1

92




9-10 DC converter (DC #52)

3\%‘ 48-12V DO/
B

9-10 DC converter (DC #53#:88)

Item No Part No Description i A TR Qty Remark
3 TCDC-7212H 72/12V DC converter 72/12V DC Ff i 1
3048100-005 48/12V DC converter 48/12V DC g 1

93




	Scan
	Scan0001
	Scan0002

